
Wastewater Treatment and Reuse to Approach Zero Water 
Discharge in Al-Rahim Textile Industries: Substantial Increase 

in Water-Use Efficiency in Textile Processing

Industrial Collaborator:

Final Report 2019

Syed Asif Ali Bukhari, Al-Rahim Textile Industries Ltd., Karachi, Pakistan

Principal Investigator:

Co-Principal Investigator:
Dr. Rasool Bux Mahar, U.S.-Pakistan Center for  Advanced  Studies in Water, 

Mehran University of Engineering and Technology, Jamshoro, Pakistan

Dr. Tanveer Ahmed Gadhi, U.S.-Pakistan Center for  Advanced  Studies in Water, 
Mehran University of Engineering and Technology, Jamshoro, Pakistan



Acknowledgment
This work was made possible by the support of the United States Government and the 
[...]
and neutralized with freshwater that dilutes the earlier concentrated waste in the 
equalization tank. The cone dyeing produced wastewater had similar characteristics 
as also observed for exhaust dyeing of a towel, while silica-based softener finishing 
produced wastewater was low in COD but higher in TDS, as compared to the other 
processes. However, it drained a lesser amount of water (800-850 liters) of the chemical 
bath after finishing the operation (at stenter machine).

Table 4.1	 Average wastewater characteristic of different processes at ATI 

Sample ID
COD 

(mg/L)
BOD5

(mg/L)
TDS

(mg/L)
pH

Temperature
(°C)

Continuous bleaching pre 
chambers

5073 1420 3620 7.7 58

Continuous bleaching 
mid chambers

2010 833 1740 10.2 56

Continuous bleaching 
post chambers

2320 340 1560 10.8 61

Mercerizing 1870 12310 11.9 54

Exhaust bleaching 5730 1513 11158 10.3 54

Exhaust dyeing 3217 435 8120 9.6 52

Exhaust washing 872 1365 7.8 57

Pad steam dyeing 1205 317 2240 9.3 59

Softener finishing 1230 6300 7.4 35

Cone dyeing 2640 660 7715 9.75 53

During the project period, one problem of wax/fatty compounds precipitates was 
observed in the secondary clarifier of the wastewater treatment plant (WWTP), which 
was creating a problem, i.e., separation of these precipitates. It was identified that the 
dosage of the wax/lube chemical was high. The dosage was reduced and optimized to 
resolve the issue of precipitates.

After starting the ETP operation in May 2018, it was under continuous observation by 
ATI personnel and the USPCAS-W team. Water samples from the defined locations 



33

were collected and analyzed regularly. The water quality characteristics of the samples, 
observations, and recommendations were shared with concerned ATI staff from time 
to time, to improve the ETP operations parameters and further to increase water 
recovery at RO membranes and reuse of treated water at processing. Some of the 
key characteristics of collected and analyzed wastewater samples are given in Tables 
4.2 and 4.3.



34

Table 4.2	 ETP wastewater analyses

Sample ID
COD 

(mg/L)
BOD 

(mg/L)
TDS (mg/L)

Turbidity 
(NTU)

Temp. 
(°C)

pH
MLSS 
(mg/L)

MLVSS 
(mg/L)

Mixed influent 590-1540 109-263 1540-8900 37-126 43-56 6.9-10.3

After equalization 567-965 137-192 1950-3280 35-96 38-43 7.8-9.7

After primary clarifier 339-537 83-116 2250-3240 29-93 36-42 7.38-8.9

After aeration 65-227 30-92 2360-3090 630-697 36-39 7.76-8.1 443-2931 180-1992

Return sludge 2410-3140 1220-1840 34-38 7.87-8.83 717-9750 230-3412

After secondary clarifier 63-191 8-17 2371-2930 0.5-8 32-37 7.86-8.7

Table 4.3	 Water analyses of RO feed, permeate compared to reclaimed water reuse limits (Ali et al., 2016)  

Analysis Units RO feed avg. values Permeate avg. values Reuse limits (Ali et al., 2016)
COD mg/L 60 5 <50
BOD mg/L 13 0 <10
TDS mg/L 2650 120 65-300

Turbidity NTU 3 0 0
pH 8.1 6.7 6.5-7.5

Chloride mg/L 415 13
HCO3

- mg/L 211 -
Total Hardness mg/L 425 0 <10

Calcium mg/L 141 8
Magnesium mg/L 58 5

Nitrate (NO3
-) mg/L 13 -

Phosphate (PO3
-) mg/L 12 -

Total Alkalinity 491 0



35

Some of the key observations and initiatives related to ETP performance and mixed 
wastewater quality are summarized as:

i.	 The recorded temperature of the mixed effluent coming from the various textile 
processes was high, i.e., around 53-58°C and after equalization and primary 
tank the temperature slightly reduced to 38-42°C in the aeration tank, which 
is considered high and could negatively affect coagulation and flocculation of 
influent and stabilization of the bacterial growth in the aeration tank (He et al., 
2018; Xia et al., 2018). The high temperature in the aeration tank, i.e., up to 
38°C, resulted in reduced biological growth, and low and disturbed MLSS. To 
reduce the temperature below 35°C, initially, the heat exchanger was installed 
(Fig. 4.7A), through which the influent was brought in direct contact with fresh 
cold water, to perform heat exchange before the primary treatment. However, 
the amount of freshwater required to cool down influent wastewater below 
35°C was very high, and heated freshwater was not of any use. Therefore, 
it was recommended to install a cooling tower to lower the temperature and 
stabilize the biological growth and optimized coagulation. The installation of 
cooling water was completed in July 2019 (Fig. 4.7B) but before that, the ETP 
plant was under observation for maintaining the temperature lowering with a 
heat exchanger to optimize the operating conditions based on the variation in 
influent quality and hydraulic flows from primary treatment to the secondary 
clarifier.

Fig. 4.7:	 A) Heat exchanger for cooling of mixed influent after equalization and B) 
Installed cooling tower for cooling of mixed influent.

 

A B

ii.	 The problem of low BOD/COD ratio (less than 0.3), which was below the 
recommended BOD/COD ratio of 0.3 for effactive biological treatment with 
suficient food to microbes ratio (Chen et al., 2018; Duc, 2019). The designed 
organic load of the ETP is 2500 mg/L of COD, and 1200 mg/L of BOD, based 
on which the operation of ETP was supposed to perform. However, after 
equalization of mixed influent, the average load of COD was observed to be 
in the range of 900 mg/L, BOD less than 200 mg/L, and MLSS in the range of 



36

800-1400 mg/L, which were very low to stabilize the biological activity with the 
desired food to microbes (F/M) ratio. To resolve this issue, additional nutrient 
loading was recommended by adding urea and buffalo dung to stabilize and 
maintain required microbes for biological activities. The bacterial plating count 
was performed on aeration tank water sample to see if microbes could grow at 
lower F/M and BOD/COD ratio, before and after adding nutrients supply. As can 
be observed from Fig. 4.8A, very little microbial growth was observed with low 
microbial count for the aeration tank sample without nutrient, however a good 
growth was observed for the sample with added nutrients in the aeration tank. 
Some of the identified microbes in the nutrient-supplied plates were domain 
bacteria (70.4%) and gram positive bacteria (23.5%) (Fig. 4.8B), which were 
identified using FISH (fluorescent in-situ hybridization) technique based on 
fluorescence microscopy, similar microbial strains were also identified on textile 
industry wastewater treatment in reported literature (Franca et al., 2015; Li et 
al., 2017).

Fig. 4.8:	 A) Microbial growth analyses with and without added nutrients and B) 
Identified microbes using the FISH technique based on fluorescence 
microscopy.

 

Domain bacteria 70.4 % 
EUB3381  bacteria 

(Gram-positive bacteria 
with high G+C 23.5%)

EUB3381  bacteria

Unknown 
Microbes

Less microbial growth without Nutrient add

Improved Microbial growth with nutrient add

A B Fluorescence microscopy for hytrotrope bacterial counts

i.	 A batch study, consisting of 3 cycles, was performed at USPCAS-W, MUET, 
to determine biological activity at an average COD load of 1050 mg/L using 
a lab-scale aeration reactor of 100 liters containing mixed influent taken after 
equalization tank. A microbial culture was seeded on the mixed influent by adding 
manure dung, whereby 95% COD reduction was achieved within two days that 
confirmed the un-toxic nature of mixed influent and stabilized biological activity 
with added nutrients. 

ii.	 Further work focused on optimizing the coagulant dose for maximum removal 
of organic and suspended load and the associated COD reduction. Jar test was 



37

performed to test coagulation and flocculation of 1 liter mixed influent, using 
different dosages of PAC (synthetic coagulant in use of ETP) and low-cost alum 
(Al2(SO4)3) coagulant, i.e., 10, 15 and 20 mg/L. Alum showed the best results at 
10 mg/L dosage in the quick formation and settling of flocs as compared to PAC. 
After the jar test with alum, there was a 53% reduction in COD. Therefore, to 
deal such effluent with low BOD/COD and F/M ratios, the efforts were focused 
to make primary treatment such that coagulation and flocculation and primary 
settling were more active as to minimize 60% of COD and BOD load through 
coagulation and flocculation, while remaining load (40%) was targeted to be 
reduced through biological/activated sludge process by maintaining the MLSS 
of returned sludge at 800-1200 mg/L of MLSS.

iii.	 The presence and accumulation of waxy precipitates and emulsion layers were 
observed in primary and secondary clarifiers and in the aeration tanks that 
ultimately may transport to RO membranes and could cause a fouling problem. 
It was identified that these waxy compounds were sourced into mixed influent 
from printing and finishing department, one was the PVA (polyvinyl alcohol) 
adhesive/glue applied at printing blanket to hold and stand smooth the textile 
goods during the printing process, the second identified source was the use of 
local silica-based softener in finishing process. At a later stage, the drain of the 
printing department was separated from the mixed influent line, while the local 
softener was replaced with a high-grade softener, to resolve the matter.

4.3	 Wastewater Treatment Development (Objective 4)

Based on the variation of wastewater quality and the issues encountered at ETP, four 
scenarios were developed in which the standard and optimized operating conditions 
including pump flows, chemical dosages, blowers operation, additional nutrient add 
ups, operation of RO membrane, and sand filter backwashing sequence, etc., were 
defined to keep the ETP operation smooth and also to avoid any destabilization in 
bacterial growth and activity. The developed scenarios are given in Fig. 4.9 to 4.12. Each 
scenario suggested as to how to manage the ETP operation in a particular situation. 
For example, in case of low COD and BOD in influent (scenario-2), the operating 
conditions will emphasize on high influent flow, low hydraulic retention time (HRT), 
less dosage of coagulant, limited diffused aeration by blower and nutrients (Jiggery/
dung) addition, besides the long-run backwashing of sand filter and RO membranes. 
While in scenario-3, which is signified by high temperature in the aeration tank, it could 
be managed by increased coagulant dosage, HRT, and diffused aeration. Similarly, 
scenario-3 will deal with the operation during the unavailability of chemical supplies, 
i.e., PAC/alum, through increased coagulant dosage, HRT, and diffused aeration and 
reduced influent flow for plant stability.



38

After developing and validating the optimized conditions of ETP, the RO membranes 
were brought in to operation, to treat the partially treated wastewater intensively and 

Fig. 4.9:	 Developed scenario for normal wastewater characteristics and defined 
operating conditions

 

Scenario-1 
 

 

 

 

 

 

- Availability of supplies/chemicals  
- BOD: 150-250 mg/L 
- COD: 800-1200 mg/L 
- Equalization: 15 hours retention 
- Influent Temperature: 50-55 oC 
- MLSS: 700-1000 mg/L 
- Influent pH: 9-12 
- Aeration temperature: ≤ 35 oC 

 

IF Then 

- Two Air blowers in operation maintaining 
DO of 2-3 ppm 

- PAC/Alum Coagulant doze: 10-15mg/L 
- Acid Doze: as per achieved neutralization 
- Influent pump flow: 95-110 m3/h 
- Hydraulic retention: 8-10 hrs 
- One bag of 25 Kg Jiggery / Buffalo Dung/ 

Urea per day in each aeration basin or 10 
bags after 5 days. 

- Sand filter back wash after 12 hours. 
- Cartridge Filter replacement as per need 
- Membrane backwash: 8-10 hours 

(Depending upon permeate quality and 
flux rate). 

 

Scenario- 2 
 

 

 

 

 

- Chemical/Supplies availability            
- Low COD and BOD loads 
- Influent temperature: 50-55 °C 
- Equalization Retention: 15hr 
- pH:  8.5-12 
- MLSS: 500-700 mg/L 
- Aeration temperature: ≤ 35 oC 

 

IF 

- One air blower in operation 
maintaining DO of 2-3 ppm 

- PAC/Alum Coagulant doze: 7-10 mg/L 
- Acid Doze: as per achieved 

neutralization 
- Influent pump flow: 100-110 m3/h 
- Hydraulic retention: 8 hrs 
- Two bags of 25 Kg-Jiggery per day in 

each basin or 20 bags per week in 
each aeration basin 

- Sand filter backwash 12-14 hr 
- RO membrane backwashing 10-12 hr 

 

Then 

Fig. 4.10:	 Developed scenario for wastewater at low COD and BOD loads and defined 
operating conditions



39

Fig. 4.11:	 Developed scenario for wastewater at high temperature and defined operating 
conditions

 

Scenario- 3  

 

 

 

 

 

- High Temperature of influent 

> 35 oC in aeration and primary basin   

 

 

 

 

 

IF 

- PAC/Alum Coagulant 15-20 
mg/L 

- Two blowers in operation 
- Influent pump flow: 95 – 110 

m3/hr 
- MLSS: 500- 700 mg/L 
- Increased Activated sludge 

return flow: 75% to main 
influent 

- Acid Doze: as per achieved 
neutralization 

- Influent Pump flow: 95-110 
m3/h 

- Hydraulic retention: 10-12 hrs 
- RO membranes and sand filter 

flow and back washing as per 
requirement. 

Then 

 

Scenario- 4 
 

 

 

 

 

- No consumables/supplies availability 
 (PAC/ Alum/Acid) 

- Average BOD and COD loads 
- Influent Temperature normal (50-55 o C) 
- Aeration basin temperature < 35 °C 
- MLSS 400-700 mg/L 

 

 

 

IF Then 

- Two Air blowers in operation 
maintaining DO of 2-3 ppm 

- Pump flow: 80-90 m3/hr 
- Hydraulic retention: 10-12 hrs 
- Jiggery / low dung/urea per 

week as per requirement 
- Returned activated sludge 

Flow: 60 m3/hr 
- Sand Filter backwash 8-10 hrs 
- RO Membrane backwash: 5-6 

hrs 
- Cartridge Filter replacement as 

per need 
 

Fig. 4.12	 Developed scenario with no availability of chemical supplies at ETP and 
defined operating conditions.



40

to get reclaimed permeate for reuse in processing. The analysis of RO feed, i.e., after 
secondary clarifier, showed that the TDS and COD were in the range of 1760-3340 
and 65-112 mg/L, respectively. Before RO membranes, the partially treated water 
was further put under pre-treatment using a multimedia sand filter and micron filter 
(5 microns), to avoid fouling or membrane chocking. Afterward, the pre-treated water 
was pumped to 3-stage RO membranes, in which 1st stage permeate was directly 
collected, while reject of 1st stage was pumped to 2nd stage, whereas the reject of 
2nd stage followed further treatment in 3rd stage. This 3-stage intensive treatment 
was designed to recover 70-75% permeate and rejection of 25-30%. But, during trial 
operation of one month, 60-65% permeate recovery was obtained, and membrane 
and sand filters were back-washed from time to time to maintain the flux and high 
permeate recovery rates. 

The quality of RO permeate water was analyzed in terms of TDS, hardness, calcium, 
magnesium, sodium, nickel, chromium, and manganese and for the detection of 
selective microbes, i.e., E.coli, Salmonella, Shigella, Vibrio, and Staphylococcus 
aureus, which was done at USPCAS-W, MUET. The results (Table. 4.3) revealed a 
TDS concentration of around 120 mg/L, with no identification of selective microbes 
and acceptable limits of all the analyzed elements. After validation of the results as per 
processing quality criteria and reuse standard limits (Ali et al., 2016), the reclaimed 
permeate was supplied to the main water tank for reuse in processing. Some of the 
explored key recommendations for smooth and efficient RO membranes operation are 
as follows:

-- Reduction in chemical ionic/TDS load at processing: optimum use of salts, 
dyes, and alkali

-- Replacement of microfilter with ultrafiltration (UF) membrane for efficient pre-
treatment of RO feed and improved cyclic stability

-- Drain/by-pass of 1st stage RO-reject without further filtration at 2nd and 3rd stages, 
while the use of 2nd and 3rd stages for filtration of fresh RO feed rather than the 
reject of 1st stage.

-- The dose of coagulants and operating conditions of secondary processes were 
optimized for 90-95% organic load reduction to avoid membrane fouling and 
quick backwash.

-- Proper use of an anti-scaling agent, i.e., dozing in the RO feed line, not in the 
storage tank of the secondary clarifier.

-- Timely maintenance and backwashing of the sand filter and RO membranes 
following the monitored variations in processing influent and ETP operation i.e. 
COD, TDS, SDI (Silt Density Index).



41

-- Use of caustic recovery for mercerization weak lye (mixed wastewater 
containing NaOH and water) to reduce the dissolved ionic load in RO feed and 
for improved permeate recovery.

4.3.1	 Project aided improvements

At the start of the project, the amount of average WW generation at the ATI industry 
was around 5000 m3 (1,100,000 gallons/day), while after project execution the 
amount was reduced to 4000-4200 m3 (880,000-925,000 gallons/day), i.e., an overall 
reduction of 18% compared to the previous consumption. This reduction was mainly 
associated with the on-site source reduction, re-use at continuous machines, improved 
condensate, and cooling water recovery, i.e., after the implementation PWMS. The 
conserved amount of freshwater from each process is given in Table 4.4. On average, 
out of 4200 m3 generated wastewater, 60-65% water is being treated and reused on 
daily bases (after intensive RO operation) and is being mixed with fresh water in the 
central storage tank and supplied to processing section.

Table 4.4	 Volume of the water conserved/recovered after implementation of PWMS. 

Process/Type of recovery
Avg. 

amount

Avg. 
operational 

hours

Avg. 
amount
m3/day

Singeing-esizing (cooling water recovery) 4.7 m3/hr 16 75

Scour-Bleaching (improved reuse and 
rinsing cycles)

9 m3/hr 16 144

Exhaust Bleaching (reduced liquor ratio)
5 m3/ 1000 

kg lot
20

(1 machine)
25

Mercerizing (improved reuse) 2 m3/hr 8 16

Pad-Steam Dyeing (improved reuse and 
rinsing cycles)

3.5 m3/hr 12 25

Exhaust Dyeing (reduced liquor ratio)
5 m3/ 1000 

kg lot
20

(1 machine)
25

Exhaust Washing (reduced liquor ratio)
5 m3/ 1000 

kg lot
20

(1 machine)
25

Steam Condensate (improved recovery) - - 33



42

4.4	 Treatment and Handling of RO Membranes Reject Water 
(Objective-5)

The fabricated lab-scale AD was experimentally tested on-field for treatment and 
handling of RO rejected water at an amount of 60 liters and up to 10 cycles. The 
saturated steam was provided to the AD set-up as an energy source for the vaporization 
of rejected water and the accumulation of salts on the composite adsorbent bed. 
The water quality analysis of RO rejects, and distillates are given in Table 4.5, which 
showed that a high quality of distillate with TDS ranging up to 300 mg/L after distillation 
of RO reject having TDS of 6990 mg/L. Besides, lower elemental concentrations were 
observed for chloride, sodium, calcium, and magnesium in the distillate. 

Table 4.5	 Water quality analysis of Ro reject and distillate after adsorption-desorption 
distillation

Parameter Unit Rejected water Treated distillate

pH 8.21 7.6

TDS mg/l 6990 310

EC us/cm 15480 630

Turbidity FTU 0.26 0

Chloride mg/l 1617 75

Total alkalinity mg/l 1120 117

Total hardness mg/l 1580 -

Calcium mg/l 381 22

Magnesium mg/l 85 37

Sodium mg/l 4220 53.3

Nickel mg/l 0.08 Not detected

The desorption and recharge test revealed that at recharge condition-1 (RC-1), lower 
desorption of adsorbed solids (27%) was achieved, while in case of RC-2 and RC-3 
when stirring and temperature were applied the desorption of solids was improved 
to 85 and 96%, respectively (Table 4.6, and Fig. 4.13). The results revealed that the 
adsorbed solids could be separated from adsorption bed using physical back-washing 
and/ or hot temperature water, and the adsorbent bed could be used for adsorption-
distillation after recharge. Moreover, the separated solids after backwash/recharge 
could be easily handled through brine solidification, i.e., dewatering, drying, and 
solidifying the metals, salts, and minerals (Renew et al., 2016).



43

Table 4.6	 Summarized results for mixed adsorbent recharge at different conditions